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History of this test report

Report No. Version Description Issued Date
FR4N2802H 01 Initial issue of report Jan. 10, 2025
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Summary of Test Result

Report | Ref. Std. Test Items Result Remark
Clause Clause (PASS/FA|L)
15.203 .
1.4 15.519(a)(2) Antenna Requirement PASS 15.203
Under limit
3.1 15.207 AC Power-line Conducted Emissions PASS 14.25 dB at
0.755 MHz
3.2 15.519(b) UWB Bandwidth PASS = 500MHz
Technical requirements for
3.2 15.519(a)(1) Hand Held UWB systems PASS 15.519(a)(1)
3.4 15.519(e) Peak Emissions within a 50 MHz Bandwidth PASS < 0 dBm/50MHz
UWB Emissions:
15.519(c)
15.519(c) . o GPS Emissions:
3.5 /15.519(d) Radiated Emissions PASS 15.519(d)
Digital Emissions:
15.209

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the regulation limits or
in accordance with the requirements stipulated by the applicant/manufacturer who shall bear all the risks of
non-compliance that may potentially occur if measurement uncertainty is taken into account.

2. The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test assessments are declared
by the manufacturer who shall take full responsibility for the authenticity.

Sporton International Inc. (Kunshan) Page Number . 4 0of 100
TEL : +86-512-57900158 Issued Date : Jan. 10, 2025
FCC ID: IHDT56AU1 Report Version 01

Report Template No.: BU5-FR15F Version 1.0




ee FCC Radio Test Report
—SEQRION LAG,

Report No. : FR4N2802H

1 General Description

1.1 Applicant

Motorola Mobility LLC

222 W,Merchandise Mart Plaza, Chicago IL 60654 USA

1.2 Manufacturer

Motorola Mobility LLC

222 W,Merchandise Mart Plaza, Chicago IL 60654 USA

1.3 Product Feature of Equipment Under Test

Product Feature

Equipment Mobile Cellular Phone

Brand Name Motorola

Model Name XT2551-1,XT2551-2 ,XT2551-6

FCCID IHDT56AU1

IMEI Code Congiuption: 350086570035811/350086570035829
Radiation: 350086570034954

HW Version DVT2

SW Version V2VL35.5

EUT Stage Identical Prototype

Remark:

1. The above EUT's information was declared by manufacturer. Please refer to the specifications or

user's manual for more detailed description.

2. The different model name is different for market purpose.

3. The EUT is a folding phone, which has two status, the open status and closed status

1.4 Product Specification of Equipment Under Test

Standards-related Product Specification

Channel Number &
TX/Rx Frequency Range

CHO05: 6489.6 MHz
CHO09: 7987.2 MHz

Antenna Type

<ANT6>: IFA Antenna
<ANT8>: IFA Antenna

UWB category

hand held device

Antenna Gain

<ANT6>:
<CHO05> : -6.5 dBi
<CHO09> : -2.4 dBi
<ANT8>:
<CHO05> : -4.9 dBi
<CH09> : -3.4 dBi

Type of Modulation

BPM-BPSK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AU1
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1.5 Modification of EUT

No modifications are made to the EUT during all test items.

1.6 Type of EUT

Operational Condition

EUT Power Type AC mains: AC voltage 120 V

Type of EUT

X] |Stand-alone
]

Combined Equipment - Brand Name / Model No.:

Combined (EUT where the radio part is fully integrated within another device)

[] |Plug-in radio (EUT intended for a variety of host systems)
Host System - Brand Name / Model No.:

[] |Other:

1.7 Specification of Accessory

Accessories Information
AC Adapter 1(US) Brand Name Motorola(Chenyang) |Model Name MC-681N
AC Adapter 1(EU) Brand Name Motorola(Chenyang) |Model Name MC-682N
AC Adapter 1(UK) Brand Name Motorola(Chenyang) |Model Name MC-683N
AC Adapter 1(AU) Brand Name Motorola(Chenyang) |Model Name MC-685N
AC Adapter 1(AR) Brand Name Motorola(Chenyang) [Model Name MC-686N
AC Adapter 1(BR) Brand Name Motorola(Chenyang) [Model Name MC-687N
AC Adapter 1(CHILE) |Brand Name Motorola(Chenyang) [Model Name MC-689N
AC Adapter 2(US) Brand Name Motorola(Acbel) Model Name MC-681N
AC Adapter 2(EU) Brand Name Motorola(Acbel) Model Name MC-682N
AC Adapter 2(UK) Brand Name Motorola(Acbel) Model Name MC-683N
AC Adapter 2(AU) Brand Name Motorola(Acbel) Model Name MC-685N
AC Adapter 2(AR) Brand Name Motorola(Acbel) Model Name MC-686N
AC Adapter 2(BR) Brand Name Motorola(Acbel) Model Name MC-687N
Battery 1 Brand Name Motorola(ATL) Model Name RS13
Battery 2 Brand Name Motorola(ATL) Model Name RS35
USB Cable 1 Brand Name Motorola(saibao) Model Name SC18D71644
USB Cable 2 Brand Name Motorola(Luxshare) Model Name SC18E08104
USB Cable 3 Brand Name Motorola(saibao) Model Name SC18D86731
USB Cable 4 Brand Name Motorola(Luxshare) Model Name SC18E08103
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1.8 Testing Location Information

Report No. : FR4N2802H

Sporton International Inc. (Kunshan) is accredited to ISO/IEC 17025:2017 by American Association for
Laboratory Accreditation with Certificate Number 5145.02.

Test Firm Sporton International Inc. (Kunshan)
No. 1098, Pengxi North Road, Kunshan Economic Development Zone
Test Site Location Jiangsu Province 215300 People’s Republic of China
TEL : +86-512-57900158
Sporton Site No. FCC Designation No. FCC Tes.t Firm
Test Site No Registration No.
; COO01-KS
03CHO6-KS CN1257 314309
Test Condition Test Site No. Test Engineer | Test Environment Test Date
22 ~23°C Dec. 09, 2024~
Radiated 03CHO06-KS Levi Zhao
41 ~42% Jan. 07, 2025
] 25.3 ~ 26.2°C
Conduction COO01-KS Amos Zhang Dec. 16, 2024
38 ~40 %
1.9 Test Software
Iltem |Site Manufacture Name Version
1. 03CHO06-KS AUDIX E3 6.2009-8-24al
2. COO01-KS AUDIX E3 6.2009-8-24

1.10 Testing Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

. 47 CFR FCC Part 15F

. ANSI C63.10-2013

. FCC KDB 414788 D01 Radiated Test Site v01r01
i FCC KDB 393764 D01 v02

. FCC KDB 412172 D01 v01r01
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2 Test Configuration of EUT
2.1 Test Mode

Test Configuration
Mode Ant uws preamble_cidx rx_sts_mode packet_length Status
Channel

Mode 1 6 5 9 0 80 Closed
Mode 2 6 5 9 1 80 Closed
Mode 3 6 5 9 3 0 Closed
Mode 4 6 5 10 0 80 Closed
Mode 5 6 5 10 1 80 Closed
Mode 6 6 5 10 3 0 Closed
Mode 7 6 5 11 0 80 Closed
Mode 8 6 5 11 1 80 Closed
Mode 9 6 5 11 3 0 Closed
Mode 10 6 5 12 0 80 Closed
Mode 11 6 5 12 1 80 Closed
Mode 12 6 5 12 3 0 Closed
Mode 13 6 9 9 0 80 Closed
Mode 14 6 9 9 1 80 Closed
Mode 15 6 9 9 3 0 Closed
Mode 16 6 9 10 0 80 Closed
Mode 17 6 9 10 1 80 Closed
Mode 18 6 9 10 3 0 Closed
Mode 19 6 9 11 0 80 Closed
Mode 20 6 9 11 1 80 Closed
Mode 21 6 9 11 3 0 Closed
Mode 22 6 9 12 0 80 Closed
Mode 23 6 9 12 1 80 Closed
Mode 24 6 9 12 3 0 Closed
Mode 25 8 5 9 0 80 Open
Mode 26 8 5 9 1 80 Open
Mode 27 8 5 9 3 0 Open
Mode 28 8 5 10 0 80 Open
Mode 29 8 5 10 1 80 Open
Mode 30 8 5 10 3 0 Open
Mode 31 8 5 11 0 80 Open
Mode 32 8 5 11 1 80 Open
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Test Configuration

Mode Ant Cf?ﬁ?el preamble_cidx rx_sts_mode packet_length Status

Mode 33 8 5 11 3 0 Open
Mode 34 8 5 12 0 80 Open
Mode 35 8 5 12 1 80 Open
Mode 36 8 5 12 3 0 Open
Mode 37 8 9 9 0 80 Open
Mode 38 8 9 9 1 80 Open
Mode 39 8 9 9 3 0 Open
Mode 40 8 9 10 0 80 Open
Mode 41 8 9 10 1 80 Open
Mode 42 8 9 10 3 0 Open
Mode 43 8 9 11 0 80 Open
Mode 44 8 9 11 1 80 Open
Mode 45 8 9 11 3 0 Open
Mode 46 8 9 12 0 80 Open
Mode 47 8 9 12 1 80 Open
Mode 48 8 9 12 3 0 Open
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2.2 The Worst Case Measurement Configuration

The Worst Case Mode for Following Conformance Tests

Tests Item AC power-line conducted emissions

Condition AC power-line conducted measurement for line and neutral
Test Voltage: 120Vac / 60Hz

Operating Mode CTX

1 Adapter Mode

The Worst Case Mode for Following Conformance Tests

Tests Item UWB Bandwidth, Peak Emissions within a 50 MHz Bandwidth,
Radiated Emissions

Test Condition Radiated measurement
Operating Mode CTX
1 Adapter Mode

Mode 1 configuration was tested and found to be the worst case and measured during the test.

Operating Mode > 1GHz |CTX

X Plane Y Plane Z Plane
Orthogonal Planes of
EUT
Worst Planes of EUT \% \Y

Remark:

1. The measured emission level of the EUT was maximized by rotating the EUT on a turntable, adjusting
the orientation of the EUT and EUT antenna in three orthogonal axis (X: flat, Y: portrait, Z: landscape), and
adjusting the measurement antenna orientation, following C63.10 exploratory test procedures and

find Z plane as worst plane and recorded in this report.

2. All the tests were performed with Adapter and USB Cable.

3. During the preliminary test, both charging modes (Adapter mode, Earphone mode and WPC Charging
mode) were verified. It is determined that the adapter mode is the worst case for official test.
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2.3 Test Setup Diagram

Report No. : FR4N2802H

For AC Conduction Emission:

Notebook

Power EUT

Source

This example is connection diagram of EUT test configurations.
. For detail, please refer to test mode configuration and setup photographs for each test item.

For Radiated Emission:

Power EUT
Source

This example is connection diagram of EUT test configurations.
. For detail, please refer to test mode configuration and setup photographs for each test item.

2.4 Support Unit used in test configuration and system

Item [Equipment Trade Name |[Model Name |FCC ID Data Cable Power Cord
AC I/P:
Unshielded, 1.8 m
1. Notebook Lenovo G480 QDS-BRCM10501{N/A
DC O/P:
Shielded, 1.8 m
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3 Transmitter Test Result

3.1 AC Power-line Conducted Emissions

3.1.1 AC Power-line Conducted Emissions Limit

AC Power-line Conducted Emissions Limit

Frequency Emission (MHz) Quasi-Peak Average
0.15-0.5 66 - 56 * 56 - 46 *
0.5-5 56 46
5-30 60 50
Note 1: * Decreases with the logarithm of the frequency.
3.1.2 Measuring Instruments
Refer a test equipment and calibration data table in this test report.
3.1.3 Test Procedures
Test Method
X Refer as ANSI C63.10-2013, clause 6.2 for AC power-line conducted emissions.
3.1.4 Test Setup
AC Power-line Conducted Emissions
) Banced o Grounplane -
Sporton International Inc. (Kunshan) Page Number 1 12 of 100
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3.1.5 Test Result

. Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
golevel (dBuv)
72,0
64.0
15F CLASS-B-QP
56.0 |
15F CLAS5-B-AVG
48.0 |
40.0 .
3204
24.0
16.0
2.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15F CLASS-B-QP LISN-060105-L 2024 LINE
(ver Limit Read LISN Cable
Freq Level Limit Line Level Factor Losz Remark
WAz ~ dBuv dE ~ dBuv  dBuv dB dE
1 0.155 43.67 -22.07 £5.74 33.10 0.12 10.45 QF
2 0.155 32.77 -22.97 55.74 22.20 0.12 10.45 Average
3 0.195 40.84 -22.96 63.80 30.20 0.08 10.46
4 0.195 29.84 -23.96 53.80 19.30 0.08 10.46 Average
5 0.251 35.86 -25.57 61.73 25.30 0.09 10.47 QP
6 0.251 26.16 -25.57 51.73 15.60 0.09 10.47 Average
7%  0.775 37.66 -18.34 B56.00 27.50 -0.16 10.32 QP
g 0.775 25.76 -20.24 46.00 15.60 —0.16 10.32 Average
9 1.680 30.94 -25.06 56.00 20.90 -0.21 10.25 QF
10 1.680 24.94 -21.06 46.00 14.90 -0.21 10.25 Average
11 2.246 30.64 -25.36 56.00 20.61 -0.20 10.2
12 2.346 24.94 -21.06 46.00 14.91 -0.20 10.23 Average
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: Temperature : 25.3~26.2°C
Test Engineer : [Amos Zhang - —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
golevel [@Buv)
72.0
64.0
15F CLASS-B-QP
56.0 |
15F CLAS5-B-AVG
48.0 |
40.0
320
)
24.0 b 1
16.0
8.0
V5 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15F CLASS-B-QP LISN-060105-N 2024 NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dF ~ dBuv  &Buv i dE
1 0.178 41.48 -23.11 64.50 30.88 0.13 10.46 QF
2 0.178 31.48 -23.11 54.59 20.88 0.13 10.46 Average
3 0.233 34.10 -28.25 62.35 23.60 0.03 10.47 QF
4 0.233 27.10 -25.25 52.35 16.60 0.03 10.47 Average
5 0.683 32.38 -23.62 56.00 22.20 —0.16 10.34 QF
6 0.683 23.08 -22.92 46.00 12.90 —0.16 10.34 Average
7 0.755 37.35 -18.65 56.00 27.20 -0.17 10.32 QP
8 %  0.755 31.75 -14.25 46.00 21.60 -0.17 10.32 Average
9 0.779 35.05 -20.95 56.00 24.90 -0.17 10.32 QF
10 0.779 22.35 -23.65 46.00 12.20 -0.17 10.32 Average
11 1.898 30.35 —25.65 56.00 20.30 -0.19 10.2
12 1.898 22.15 —23.85 46.00 12.10 -0.19 10.24 Average

Note:
1. Level(dBuV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)

2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
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3.2 UWB bandwidth
3.2.1 UWB bandwidth Limit

UWB bandwidth Limit

XI UWB bandwidth = 500 MHz or Fractional bandwidth = 0.2; Fractional bandwidth = 2(fu—fL)/ (f + fL)

3.2.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.

3.2.3 Test Procedures

Test Method

XI For the UWB bandwidth shall be measured using one of the options below:

X Refer as ANSI C63.10, clause 6.9.3 and clause 10.1 for UWB bandwidth testing.

3.2.4 Test Setup

UWB Bandwidth - Test Distance: 3m

RX Antenna

14m

Metal Full Soldered Ground Plane

o
Spectrum Analyzer / Receiver
Sporton International Inc. (Kunshan) Page Number : 15 of 100
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3.2.5 Test Result of UWB Bandwidth

Mode ANT |Channel|preamble_cidx|rx_sts_mode|packet_length|Bandwidth(MHz)| Limit(MHz) | Result |Pol(H/V)| Status
Mode 1 6 5 9 0 80 507.5 =500 Pass H Closed
Mode 2 6 5 9 1 80 535.5 =500 Pass H Closed
Mode 3 6 5 9 3 0 500 =500 Pass H Closed
Mode 4 6 5 10 0 80 535.5 =500 Pass H Closed
Mode 5 6 5 10 1 80 505.5 =500 Pass H Closed
Mode 6 6 5 10 3 0 500 =500 Pass H Closed
Mode 7 6 5 11 0 80 502.5 =500 Pass H Closed
Mode 8 6 5 11 1 80 567.4 =500 Pass H Closed
Mode 9 6 5 11 3 0 500 =500 Pass H Closed
Mode 10 6 5 12 0 80 544.5 =500 Pass H Closed
Mode 11 6 5 12 1 80 545.5 2500 Pass H Closed
Mode 12 6 5 12 3 0 500.5 =500 Pass H Closed
Mode 13 6 9 9 0 80 501.499 2500 Pass H Closed
Mode 14 6 9 9 1 80 502.498 =500 Pass H Closed
Mode 15 6 9 9 3 0 546.5 2500 Pass H Closed
Mode 16 6 9 10 0 80 505.5 =500 Pass H Closed
Mode 17 6 9 10 1 80 533.5 2500 Pass H Closed
Mode 18 6 9 10 3 0 538.5 =500 Pass H Closed
Mode 19 6 9 11 0 80 539.5 =500 Pass H Closed
Mode 20 6 9 11 1 80 535.5 2500 Pass H Closed
Mode 21 6 9 11 3 0 569.4 =500 Pass H Closed
Mode 22 6 9 12 0 80 530.5 2500 Pass H Closed
Mode 23 6 9 12 1 80 531.5 =500 Pass H Closed
Mode 24 6 9 12 3 0 545.5 2500 Pass H Closed
Mode 25 8 5 9 0 80 543.5 =500 Pass H Open
Mode 26 8 5 9 1 80 537.5 2500 Pass H Open
Mode 27 8 5 9 3 0 556.4 =500 Pass H Open
Mode 28 8 5 10 0 80 537.5 2500 Pass H Open
Mode 29 8 5 10 1 80 535.5 =500 Pass H Open
Mode 30 8 5 10 3 0 550.4 2500 Pass H Open
Mode 31 8 5 11 0 80 530.5 2500 Pass H Open
Mode 32 8 5 11 1 80 530.5 =500 Pass H Open
Mode 33 8 5 11 3 0 549.5 2500 Pass H Open
Mode 34 8 5 12 0 80 577.4 =500 Pass H Open
Mode 35 8 5 12 1 80 578.4 2500 Pass H Open
Mode 36 8 5 12 3 0 558.4 =500 Pass H Open
Mode 37 8 9 9 0 80 535.5 2500 Pass H Open
Mode 38 8 9 9 1 80 5315 2500 Pass H Open
Mode 39 8 9 9 3 0 572.4 2500 Pass H Open
Mode 40 8 9 10 0 80 561.4 2500 Pass H Open
Mode 41 8 9 10 1 80 561.4 2500 Pass H Open
Mode 42 8 9 10 3 0 574.4 2500 Pass H Open
Mode 43 8 9 11 0 80 602.4 2500 Pass H Open
Mode 44 8 9 11 1 80 602.4 =500 Pass H Open
Mode 45 8 9 11 3 0 572.4 2500 Pass H Open
Mode 46 8 9 12 0 80 570.4 2500 Pass H Open
Mode 47 8 9 12 1 80 567.4 2500 Pass H Open
Mode 48 8 9 12 3 0 572.4 2500 Pass H Open
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<Ant.6>

CHO5 Bandwidth Plots

Mode 1: cidx-9_sts-0_packet length-80

Mode 2: cidx-9_sts-1 packet length-80
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Mode 5: cidx-10_sts-1 packet length-80
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CHO5 Bandwidth Plots

Mode 29: cidx-10_sts-1_packet length-80

Mode 30: cidx-10_sts-3_packet length-0

Spectrum 2
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Mode 31: cidx-11_sts-0_packet length-80

Mode 32: cidx-11_sts-1_packet length-80
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CHO5 Bandwidth Plots

Mode 33: cidx-11_sts-3 packet length-0

Mode 34: cidx-12_sts-0_packet length-80
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Mode 35: cidx-12_sts-1_packet length-80

Mode 36: cidx-12_sts-3_packet length-0
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CHO09 Bandwidth Plots

Mode 37: cidx-9_sts-0_packet length-80

Mode 38: cidx-9_sts-1 packet length-80
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Mode 39: cidx-9_sts-3_packet length-0

Mode 40: cidx-10_sts-0_packet length-80
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CHO09 Bandwidth Plots

Mode 41: cidx-10_sts-1_packet length-80

Mode 42: cidx-10_sts-3_packet length-0
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Ref Level 10,00 dém @ RBW 1MHz Ref Level 10.00 dém @ RBW 1MHz
I At 20 0B @ SWT 15 @ VBW 3 MHz  Mode Autn Sweep o att 20dE @ SWT 15 @ VBW 3 MHz Mode Auto Sweep
(@ 1Pk view (@ 1Pk View
Daril 0.15 dB| Daril 0.20 dB|
p 561.400 MHz| . 574.400 MH2|
0 e Mi1[1] -19.84 dBm)| 0 Mi1[1] -23.82 dBm)|
7.988000 GHz| 7.893100 GHz
-10 dim -10d
Ml
-20 dim: J' T -20 dB —
M2 i A 1 weyflon A
om0 A L o . R et VTR PSR
=36-dBm—01 -20.840 dBnTrtoer X E - = v
! L 01 33820 Berrt
A A 35020 Bo )
-40 demy - e -40d Fride =
——— L pg T P \\"m.. i
~50'dEm -50 dbm
-60 dim -50 dB
-70 dém -70d
-80 dBm- -80 d
CF 8.0 GHz 1001 pts Span 1.0 GHz CF 8.0 GHz 1001 pts Span 1.0 GHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 7.988 GH2z -19.84 dém M1 1 7.8931 GH2 -23.82 dém
M2 1 7.7363 GHz -29.58 dém M2 1 7.7063 GHz -33.47 dém
03 M2 1 561.4 MHz -0.15 d& Dz M2 1 574.4 MHz -0.28 d&
il Measuring... @ ) n Measuring... )
Date 12 ate: 9.DEC.2024 20:26:16

Mode 43: cidx-11_sts-0_packet length-80

Mode 44: cidx-11_sts-1_packet length-80
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CHO09 Bandwidth Plots

Mode 45: cidx-11_sts-3 packet length-0

Mode 46: cidx-12_sts-0_packet length-80
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Mode 47: cidx-12_sts-1_packet length-80

Mode 48: cidx-12_sts-3_packet length-0
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3.3 Technical requirements for hand held UWB systems

3.3.1 Technical Requirements for transmission Limit

FCC 15.519(a) (1) A UWB device operating under the provisions of this section shall transmit only when it is
sending information to an associated receiver. The UWB intentional radiator shall cease transmission within
10 seconds unless it receives an acknowledgement from the associated receiver that its transmission is being
received. An acknowledgment of reception must continue to be received by the UWB intentional radiator at
least every 10 seconds or the UWB device must cease transmitting.

3.3.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.

3.3.3 Test Procedure

Follow the test step as below:
1. Turn on both EUT and companion receiver.
Set the EUT to TX mode, and EUT starts polling.
Set the companion receiver to associate EUT and EUT starts to transmit.
Disable the TX function of EUT.
Check if EUT stop transmitting once step 4 is made. (see plot 1 in clause 3.3.5)
Turn off both EUT and companion receiver.
Repeat step 1 to step 3.

Disable the RX function of the companion receiver to disassociate the EUT.

© © N o g A~ N

Check if EUT stop transmitting once step 8 is made. (see plot 2 in clause 3.3.5)

3.3.4 Test Setup

companion receiver

s

EUT Divider

Spectrum analyser
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3.3.5 Test Result

CHO5 Plot 1
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M1 to M2: Set the EUT to TX mode, and EUT starts polling.

M3: Disable the TX function of EUT.

M2 to M3: Set the companion receiver to associate EUT and EUT starts to transmit.
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M1 to M2: Set the EUT to TX mode, and EUT starts polling.

M2 to M3: Set the companion receiver to associate EUT and EUT starts to transmit.

M3: RX function of the companion receiver is disabled. EUT disassociates the companion receiver and stops
transmitting, but continues polling until M4 stop polling.
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Plot 3 is zoom in plot of M2 to M3 (transmission)
Plot 4 is zoom in plot after M3 (polling only)
Sporton International Inc. (Kunshan) Page Number : 31 of 100

TEL : +86-512-57900158
FCC ID: IHDT56AU1

Issued Date
Report Version

: Jan. 10, 2025
01

Report Template No.: BU5-FR15F Version 1.0




FCC Radio Test Report

Report No. : FR4N2802H

)|

CHOQ9 Plot 1
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M3: Disable the TX function of

EUT.

M1 to M2: Set the EUT to TX mode, and EUT starts polling.
M2 to M3: Set the companion receiver to associate EUT and EUT starts to transmit.
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CHO9 Plot 2
Spectrum :3:'
Ref Level -10.00 dBm @ RBW 1 MHz
| Att Ode @ SWT 60 s @ VBW 3 MHz
SGL
@® 1Rm Clrw
M4[1] -65.03 dBm
20 dem 52.61575s
M1[1] -64.83 dBm
30 dBm 8.21427 s
-40 dBm
-50 dBm
-60 dBm i
m A
QORI 1 A \IHIIIII\II\I\II\II\I\\I\II\IHI\II\IIIII\III AR AT
QSR A1 000 00 10 000 100 A A AR
=0 Lo I | | T |
-100 dBm
CF 7.9872 GHz 30000 pts 6.0s5/
Marker
Type | Ref | Trc | X-value \ Y-value \ Function Function Result \
M1 1 8.21427 5 -64.83 dBm
M2 1 17.61459 5 -64.91 dBm
M3 1 43.01543 s -64.55 dBm
M4 1 52.61575 s -65.03 dBm
)i Ready CEREEREEN ] Yy

M1 to M2: Set the EUT to TX mode, and EUT starts polling.

transmitting, but continues polling until M4 stop polling.

M2 to M3: Set the companion receiver to associate EUT and EUT starts to transmit.
M3: RX function of the companion receiver is disabled. EUT disassociates the companion receiver and stops

CHO9 Plot3 CHO9 Plot 4
Spectrum E] Spectrum @
Ref Level -10.00 dém & RBW 1 MHz Ref Level -10.00 dgm « RBW 1
po Att DdE & SWT 15 & VBW 3 MHz o ALt 0dB & SWT - VBW 3
SGL SGL
[@ 1Rm Clrw @ 1km Clrw
0 d -20
0 d -30 de
40 df -0 d
-50 50 d
50 <60 di
-7od -70d
-80 di -80 di
[ T [ e =
-100 d -100
CF79872GHz 30000 pts 100.0 ms/ CF 7.9872 GHz 30000 pts. 100.0 ms/
Marker Marker
I T heady aNRREARED v T Ready TN ] 4
Date: 7 JAN 2025 08:22:24 Date: 7 JAN 2025 08:2241
Plot 3 is zoom in plot of M2 to M3 (transmission)
Plot 4 is zoom in plot after M3 (polling only)
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3.4 Peak Power Measurement

3.4.1 Peak Power Measurement Limit

Peak Power Measurement Limit

Peirp = 0 dBm/50MHZ

3.4.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.

3.4.3 Test Procedures

Test Method

X |Peak Power Measurement

X |Refer as ANSI C63.10, clause 10.3.1 for radiated measurement procedure testing.

XI |Refer as ANSI C63.10, clause 10.3.2 for measurement distance is 3m

X] |Refer as ANSI C63.10, clause 10.3.5 for peak detector procedure testing

X |Refer as ANSI C63.10, clause 10.3.6 for bandwidth conversion of peak power

X Frequency of max peak power is pre-located:
The span bandwidth is continuously reduced to find the worst frequency. Once the worst
frequency is found, the setting of spectrum analyzer is set as below:

. Central frequency: Worst frequency point
. Span: Zero span

. RBW: 40MHz

. VBW: 40MHz

. Detector: Peak detector

. Trace: Max hold

3.4.4 Test Setup

Peak Power Measurement

RX Antenna

Metal Full Soldered Ground Plane

= .

Spectrum Analyzer / Receiver
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3.4.5 Test Result of Peak Power Measurement

Peak Measurement Result

wode | ane | eS| SR | R S Lt | MBI et (£ | stas

1 6 6645.15 90.02 -5.18 0 -1.94 -3.24 Pass H Closed
2 6 6645.25 89.2 -6 0 -1.94 -4.06 Pass H Closed
3 6 6575 82.44 -12.76 0 -1.94 -10.82 Pass H Closed
4 6 6489.2 91.52 -3.68 0 -1.94 -1.74 Pass H Closed
5 6 6489.2 90.55 -4.65 0 -1.94 -2.71 Pass H Closed
6 6 6575 82.69 -12.51 0 -1.94 -10.57 | Pass H Closed
7 6 6578 90.89 -4.31 0 -1.94 -2.37 Pass H Closed
8 6 6577 89.95 -5.25 0 -1.94 -3.31 Pass H Closed
9 6 6583.3 82.39 -12.81 0 -1.94 -10.87 | Pass H Closed
10 6 6583 90.75 -4.45 0 -1.94 -2.51 Pass H Closed
11 6 6583 89.67 -5.53 0 -1.94 -3.59 Pass H Closed
12 6 6583.3 81.98 -13.22 0 -1.94 -11.28 | Pass H Closed
13 6 7831.55 90.73 -4.47 0 -1.94 -2.53 Pass H Closed
14 6 7831.651| 90.24 -4.96 0 -1.94 -3.02 Pass H Closed
15 6 7956 82.82 -12.38 0 -1.94 -10.44 | Pass H Closed
16 6 7987 92.54 -2.66 0 -1.94 -0.72 Pass H Closed
17 6 7987 92.5 -2.7 0 -1.94 -0.76 Pass H Closed
18 6 7956 82.71 -12.49 0 -1.94 -10.55 | Pass H Closed
19 6 7976.926 | 91.27 -3.93 0 -1.94 -1.99 Pass H Closed
20 6 7992.707| 91.48 -3.72 0 -1.94 -1.78 Pass H Closed
21 6 7956.101| 83.01 -12.19 0 -1.94 -10.25 | Pass H Closed
22 6 7981.1 92.51 -2.69 0 -1.94 -0.75 Pass H Closed
23 6 7981.162 | 92.47 -2.73 0 -1.94 -0.79 Pass H Closed
24 6 7956.101 82.4 -12.8 0 -1.94 -10.86 | Pass H Closed

Note 1: EIRP [dBm] = E-Field [dBuV/m] - 95.2;

Note 2: Bandwidth Correction Factor (BWCF) = 20 log (40MHz/50MHz).

Note 3: EIRP4omHz Limit = EIRPsomHz Limit + BWCF, FCC Part 15.521(q).

Note 4: Measurement worst emissions of receive antenna polarization.
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Peak Measurement Result

. ERIPsomHz | EIRPaomHz .
Mode Ant ('l:\/rIquz) ( dEéEI\?;i) E?JE‘:;“;HZ (biénni]t) (Iaigniqt) M[zré]]m Result [IZ?\ll] Status

25 8 6645.35 90.65 -4.55 0 -1.94 -2.61 Pass H Open
26 8 6645.25 88.86 -6.34 0 -1.94 -4.4 Pass H Open
27 8 6645.55 80.85 -14.35 0 -1.94 -12.41 Pass H Open
28 8 6489 91.24 -3.96 0 -1.94 -2.02 Pass H Open
29 8 6489.5 89.95 -5.25 0 -1.94 -3.31 Pass H Open
30 8 6645.5 81.04 -14.16 0 -1.94 -12.22 Pass H Open
31 8 6596.4 89.42 -5.78 0 -1.94 -3.84 Pass H Open
32 8 6596.4 88.04 -7.16 0 -1.94 -5.22 Pass H Open
33 8 6645.5 81.56 -13.64 0 -1.94 -11.7 Pass H Open
34 8 6483.5 89.49 -5.71 0 -1.94 -3.77 Pass H Open
35 8 6637.9 88.15 -7.05 0 -1.94 -5.11 Pass H Open
36 8 6645.6 81.04 -14.16 0 -1.94 -12.22 | Pass H Open
37 8 8142.901 91.67 -3.53 0 -1.94 -1.59 Pass H Open
38 8 8142.851 90.51 -4.69 0 -1.94 -2.75 Pass H Open
39 8 7893.65 82.76 -12.44 0 -1.94 -10.5 Pass H Open
40 8 7987.699 92.81 -2.39 0 -1.94 -0.45 Pass H Open
41 8 7987.8 92.84 -2.36 0 -1.94 -0.42 Pass H Open
42 8 7893.101 82.66 -12.54 0 -1.94 -10.6 Pass H Open
43 8 7880.459 91.57 -3.63 0 -1.94 -1.69 Pass H Open
44 8 7888.343 90.58 -4.62 0 -1.94 -2.68 Pass H Open
45 8 7893.651 83.17 -12.03 0 -1.94 -10.09 Pass H Open
46 8 7981.101 92.73 -2.47 0 -1.94 -0.53 Pass H Open
47 8 7981 92.21 -2.99 0 -1.94 -1.05 Pass H Open
48 8 7893.651 82.43 -12.77 0 -1.94 -10.83 Pass H Open

Note 1: EIRP [dBm] = E-Field [dBuV/m] - 95.2;

Note 2: Bandwidth Correction Factor (BWCF) = 20 log (40MHz/50MHz).

Note 3: EIRP4om Limit = EIRPsom Limit + BWCF, FCC Part 15.521(g).

Note 4: Measurement worst emissions of receive antenna polarization.
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<Ant.6>

CHO5 Peak Power Measurement Plots

Mode 1: cidx-9_sts-0_packet length-80

Mode 2: cidx-9_sts-1 packet length-80

Spectrum n@‘ Spectrum n?
Ref Leval 100.55 HBPV Offset -16.45 dP & RBW 40 MHz Ref Level 100.53 HBPV Offset -16.47 dB & RBW 40 MHz
I Att 20 dB @ SWT 15 @ VBW 40 MHz o att 20 dB @ SWT 15 @ VBW 40 MHz
[@ 1Pk Max (@1Pk Max
Mi[1] 90.02 dBpY Mi[1] 89.20 dBpv
11 767.000 ms| 192,000 ms
13 - 90 dhy
80 diy 80 dBy
70 dey 70 dey
60 dBp 60 dB
50 dap 50 dBy!
40 depyv- 40 diyt
30 dBy 30 dBy
20 day 20 dby
10 day 10 dBy
CF 6.64515 GHz 1001 pts 100.0 ms/ CF 6.64525 GHz 1001 pts 100.0 ms/
— —_ — —_
g... ] 4 [ g )
te: 27.DE 4 09:21 Date: 27.DE 4 09:34:38

Mode 3: cidx-9_sts-3 packet length-0

Mode 4: cidx-10_sts-0_packet length-80

Spectrum [@] Spectrum [@
Ref Level 100.56 depy Offset -16.44 dB & RBW 40 MHz Ref Level 100.60 depy Offset -16.40 dB & RBW 40 MHz
p» Att 20 dié & SWT 15 & VBW 40 MHz jo ALt 20 dié & SWT 15 & VBW 40 MHz
|@ 1Pk Max @ 1Pk Max
M1[1] 82.44 dBpV M1[1] 91.52 dBpVv
654.000 ms| M1 599.000 ms|
90 dey 90 diy
\\'I

80 dy B0 diy

70 dBy 70 diy

60 dBy 60 dBuh

50 dBy 50 dey

40 dBpv- 40 diy

30 dey 30 dey

20 dey 20 diy

10 dBy 10 dByr

CF 6.575 GHz 1001 p_ts 100.0 ms/ CF 6.4892 GHz 1001 p_ts 100.0 ms/

- a— il " y

te DI 24 1:1 1 Date « DE 4 0:01
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CHO5 Peak Power Measurement Plots

Mode 5: cidx-10_sts-1 packet length-80

Mode 6: cidx-10_sts-3 packet length-0

Spectrum n@‘ Spectrum n?
Ref Leval 100.57 HBPV Offset -16.43 dP & RBW 40 MHz Ref Level 100.53 HBPV Offset -16.47 dB & RBW 40 MHz
I Att 20 dB @ SWT 15 @ VBW 40 MHz o att 20 dB @ SWT 15 @ VBW 40 MHz
(@ 1Pk Max (@ 1Pk Max
Mi[1] 90.55 dBpY Mi[1] 82.69 dBpv
M1 765.000 ms| 649.000 ms
e X 90 dey
M
A ]
80 dBy 80 dBu!
70 dey 70 dey
60 dBp 60 dB
50 dap 50 dBy!
40 dBuv- 40 diyt
30 dBy 30 dBy
20 day 20 dby
10 day 10 dBy
CF 6.4892 GHz 1001 pts 100.0 ms/ CF 6,575 GHz 1001 pts 100.0 ms/
— —_ — —_ —_
9... e Y [ v Y
te: 27.DE 4 10:09:4 .

Mode 7: cidx-11_sts-0_packet length-80

Mode 8: cidx-11_sts-1_packet length-80

Spectrum [@] Spectrum [@
Ref Level 100.55 depy Offset -16.45 dB » RBW 40 MHz Ref Level 100.54 depy Offset -16.46 dB » RBW 40 MHz
o Att 20 dBé @ SWT 15 & VBW 40 MHz & ALt 20 dBé @ SWT 15 & VBW 40 MHz
|@ 1Pk Max @ 1Pk Max
M1[1] 90.89 dBpY M1[1] 99.95 dBpY
M1 655.000 ms)| M1 536.000 ms|
Fondep Y. 00 dBy x
80 dy B0 diy
70 dey 70 dey
60 dBy 60 dBuh
50 dBy 50 dBy
40 dBpv- 40 diyf
30 dey 30 dey
20 dey 20 diy
10 dBy 10 dByr
CF 6.578 GHz ltltllp_ts 100.0 ms/ CF 6.577 GHz ltltllp_ts 100.0 ms/
- | — R
te «DEC 1 0 te « DE 4 0: 0
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CHO5 Peak Power Measurement Plots

Mode 9: cidx-11_sts-3 packet length-0

Mode 10: cidx-12_sts-0_packet length-80

Spectrum ué-] Spectrum ué]
Ref Level 100.556 depy Offsel -16.44 0B w RBW 40 MHz Ref Level 100.60 depy  Offsel -16.40 0B w RBW 40 MHz
jo Att 20 dé & SWT 15 @ VBW 40 MHz jo Att 20 dé & SWT 15 @ VBW 40 MHz
@ 1Pk Max @ 1Pk Max
Mi[1] 82.39 dBpY/ Mi[1] 90.75 dBpY
101.000 ms M 479.000 ms|
90 dey Sorey =
wh
80 dey B0 dBy
70 diy 70 dy
60 dBy 60 dBph
50 diy 50 diys
40 dBpv- 40 dBy
30 dey 30 deys
20 dBy 20 diyf
10 dey 10 dBy
CF 6.5833 GHz 1001 pts 100.0 ms/ CF 6.583 GHz 1001 pts 100.0 ms/
— — — — —
[ || (] 4 9. g )
te: 27.DBC.2024  11:18:1 Date: 27.DEC.2024 10:38:50

Mode 11: cidx-12_sts-1_packet length-80

Mode 12: cidx-12_sts-3_packet length-0

Spectrum n@‘ Spectrum n?
Ref Level 100.60 UBPV Offset -16.40 dB & RBW 40 MHz Ref Level 100.56 UBPV Offset -16.44 dB & RBW 40 MHz
o Att 20 dBé @ SWT 15 & VBW 40 MHz & ALt 20 dBé @ SWT 15 & VBW 40 MHz
|@ 1Pk Max @ 1Pk Max
M1[1] 89.67 dBpvY M1[1] 91.98 dBpy
1 70.000 ms 39.000 ms
0o de X 90 diyf
M1
TR S VS ST RIS NEIhhhhen, mh_—8,ee. WIPPRR . FRRITIRY TR W—
B0 dBy B0 diy
70 dey 70 dey
60 dey 60 dBu
50 diy 50 dey
40 dey 40 dByf
30 dey 30 dey
20 dey 20 dBy
10 dBy 10 dys
CF 6.583 GHz 1001 pts 100.0 ms/ CF 6.5833 GHz 1001 pts 100.0 ms/
——— — e — — —_—
ww oW (R
te .DEC 4 0 1 te 7. DE! 4 11:32:30
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CHO09 Peak Power Measurement Plots

Mode 13: cidx-9_sts-0_packet length-80

Mode 14: cidx-9_sts-1 packet length-80

Dats: 14.DEC.2024 16:40:27

Spectrum n@‘ Spectrum n?
Ref Leval 104.85 dBpV Offset -12.15 dP & RBW 40 MHz Ref Level 105.01 dBpV Offset -11.990 dB & RBW 40 MHz
I Att 20 dB @ SWT 15 @ VBW 40 MHz o att 20 dB @ SWT 15 @ VBW 40 MHz
(@ 1Pk Max (@ 1Pk Max
. Mi[1] 90.73 dBpY Mi[1] 90.24 dBpv
100 dByf 618.000 ms| 100 dBy 943.000 ms
M1 M1
st . N— X. " L
80 depv- 60 dBy
70 dBy 70 dBy
60 da 60 dBy
50 dBy 50 dBw
40 day 40 dBy
30 dey 30 dByt
20 dap 20 dey
10 day 10 dBy
CF 7.83155 GHz 1001 pts 100.0 ms/ CF 7.831651 GHz 1001 pts 100.0 ms/
— — — —
Measuring...  BURREEEN 4 Measuring...  BURREREER y

Date: 14.DEC.2024 14:01:48

Mode 15: cidx-9_sts-3_packet length-0

Mode 16: cidx-10_sts-0_packet length-80

Spectrum ué-] Spectrum ué]
Ref Level 105.00 dBpv  Offsel —12.00 dB @ RBW 40 MHZ Ref Level 105.04 dBpv  Offsel —11.96 dB @ RBW 40 MHZ
o At 20 dB & SWT 15 @ VBW 40 MHz I att 20 dB & SWT 15 @ VBW 40 MHz
(@1Pk Max (@ 1Pk Max
B M1[1] 82.82 dBpY| M1[1] 92.54 dBpY|
100 dByf 299,000 ms| 100 dBy 35.000 ms|
M1
v
90 dep 90 dBy
80 dew — 80 du
70 dep 70 dBy
60 dey 60 dby!
50 dep 50 dBy
40 dey 40 dby
30 dBy 30 dBy
20 dep 20 dby
10 dey 10 dBu
CF 7.956 GHz 1001 pts 100.0 ms/ CF 7.987 GHz 1001 pts 100.0 ms/
- — — —_— - — p—
Measuring...  EERRRRSAN 4 Measuring...  BRRRERCLN )
Date: 14.DEC.2024 19:1%:02 Date: 14.DEC.2024 1B:52:51
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CHO09 Peak Power Measurement Plots

Mode 17: cidx-10_sts-1_packet length-80

Mode 18: cidx-10_sts-3_packet length-0

Spectrum n%-l Spectrum nél
Ref Leval 105.04 dBpV Offset -11.96 dP & RBW 40 MHz Ref Level 105.00 dBpV Offset -12.00 dP & RBW 40 MHz
I Att 20 dB @ SWT 15 VBW 40 MHz o att 20 dB @ SWT 15 @ VBW 40 MHz
(@ 1Pk Max (@ 1Pk Max
Mi[1] 92.50 dBpY Mi[1] 82.71 dBpv
100 dBys 626.000 ms| 100 dBy 471.000 ms
M1
L]
a0 dap 90 dBy
11
X
60 dy 60 dby!
70 dBy 70 dBy
60 dBp 60 dBy
50 dBy 50 dBy
40 dey 40 dByf
30 day 30 dByt
20 dap 20 dey
10 day 10 dBy
CF 7,987 GHz 1001 pts 100.0 ms/ CF 7.956 GHz 1001 pts 100.0 ms/
— — — —
Measuring...  BURREEEN 4 Measuring...  BURREREER y
Date: 14.DEC.2024 18:33:11 Date: 14.DEC.2024 19:52:42

Mode 19: cidx-11_sts-0_packet length-80

Mode 20: cidx-11_sts-1_packet length-80

Spectrum uévl Spectrum né:l
Ref Level 105.01 dBpy  Offset -11.99 B = RBW 40 MHz Ref Level 105.00 depy  Offset -12.00 dB = RBW 40 MHz
p» Att 20 dié & SWT 15 & VBW 40 MHz jo ALt 20 dié & SWT 15 & VBW 40 MHz
@ 1Pk Max @ 1Pk Max
. M1[1] 91.27 dBpY M1[1] 91.48 dBpY|
100 dBy 418.000 ms| 100 dBys 238.000 ms
1 M1
¥ ¥
o dag T0 I
B0 dBy B0 diy
70 day 70 dBy
60 diy 60 diy
50 day 50 dByt
40 day 40 diy
30 day 30 dBi
20 day 20 dBy!
10 dBy 10 dBy!
CF 7976926 GHz 1001 pts 100.0 ms/ CF 7.992707 GHz 1001 pts 100.0 ms/
— — —_— - — p—
Measuring...  BUNRRNLCR 4 Measuring...  MEAREEEEN y
Date: 14.DEC.2024 17:33:22 Date: 14.DEC.2024 17:56:56
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CHO09 Peak Power Measurement Plots

Mode 21: cidx-11_sts-3 packet length-0

Mode 22: cidx-12_sts-0_packet length-80

Spectrum uévl Spectrum né:l
Ref Level 105.00 depy  Offset -12.00 dB = RBW 40 MHz Ref Level 10495 depy  Offset -12.01 dB = RBW 40 MHz
jo Att 20 dé & SWT 15 @ VBW 40 MHz jo Att 20 dé & SWT 15 @ VBW 40 MHz
@ 1Pk Max @ 1Pk Max
Mi[1] 83.01 dBpY Mi[1] 92.51 dBpY
100 dBys 228.000 ms 100 dBy 818.000 ms
M1
2
90 dey 90 deys
M1
L L B e T B B —
80 dBy 80 dey
70 dey 70 dys
60 dBy 60 dByf
50 dey 50 deys
40 dey 40 dBy
30 diy 30 dBu
20 dey 20 deys
10 dBy 10 dBy!
CF 7.956101 GHz 1001 pts 100.0 ms/ CF 7.9811 GHz 1001 pts 100.0 ms/
— —_— — —_—
Measuring...  BERSSRRNN 4 Measuring...  BURREREER y
late: 14.DEC.2024  20:02:4 ate: 14.DE 1 18:1

Mode 23: cidx-12_sts-1_packet length-80

Mode 24: cidx-12_sts-3_packet length-0

Spectrum n%-l Spectrum nél
Ref Level 104.99 depy  Offset -12.01 dB @ RBW 40 MHZ Ref Level 105.00 depy  Offset -12.00 dB @ RBW 40 MHZ
o Att 20 dB @ SWT 15 @ VBW 40 MHz I Att 20 dB @ SWT 15 @ VBW 40 MHz
(@ 17k Max (@ 1Pk Max
. M1[1] 92.47 dBpY| M1[1] 62.40 dBpY|
100 dBys 15.000 ms 100 dBy 93.000 ms|
M1
Y
90 da 90 dey!
V,
80 dBpv- 80 dBu!
70 day 70 dBy
60 da 60 dby!
50 day 50 dByt
40 dap 40 dby
30 dBy 30 dBw
20 day 20 dBy!
10 day 10 dBy
CF 7.981162 GHz 1001 pts 100.0 ms/ CF 7.956101 GHz 1001 pts 100.0 ms/
- — — —— - — p—
Measuring...  EERRRRRAN 4 Measuring...  BRRRERCLN )
ate: 14.DEC.2024 18:31 Date: 14.DEC.2024 20:11:12
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<Ant.8>

CHO5 Peak Power Measurement Plots

Mode 25: cidx-9_sts-0_packet length-80

Mode 26: cidx-9_sts-1 packet length-80

Spectrum ':31 Spectrum ':21
Ref Level 102.65 depy  Offsel -14.3¢ 0B w RBW 40 MHz Ref Level 10265 depy  Offsel -14.3¢ 0B w RBW 40 MHz
I Att 20 dB @ SWT 15 @ VBW 40 MHz o att 20 dB @ SWT 15 @ VBW 40 MHz
[@ 1Pk Max [@1Pk Max
100 dBy! M1[1] 90.65 dBpY)| 100 diy M1[1] 88.86 dBpVY|
151.000 ms)| 893.000 ms;
M1
M
o e X LT e ——— — —
B0 diy 60 dBy
70 dBy 70 dBy
60 diy 60 dBy
50 dey 50 dBy
40 dey 40 dey
30 di 30 dBw
20 dey 20 deyf
10 diy 10 dBuy
CF 6.64535 GHz 1001 pts 100.0 ms/ CF 6.64525 GHz 1001 pts 100.0 ms/
— —_— — —_—
Measuring...  BURREEEN 4 Measuring...  BERCRRRNE y
Date: 10.DEC.2024 14:49:44 Date: 11.DEC.2024 17:20:46

Mode 27: cidx-9_sts-3_packet length-0

Mode 28: cidx-10_sts-0_packet length-80

Spectrum "3\1 Spectrum n;l
RefLevel 102.66 depy  Offset -14.34 dB @ RBW 40 MHz Ref Level 10266 depy  Offset -14.34 dB @ RBW 40 MHz
p» Att 20 dB & SWT 15 & VBW 40 MHz jo ALt 20 dB & SWT 15 & VBW 40 MHz
@ 1Pk Max @ 1Pk Max
100 dBu M1[1] 80.85 dBpY 100 dBy M1[1] 91.24 dBpY
86.000 ms| . 64.000 ms,
90 dey =L =
,.
BordepY== 80 By
70 dey 70 dey
60 dBy 60 dBy
50 dey 50 dBy
40 dey 40 dBy
30 dy 30 dBy
20 dey 20 dey
10 dBy 10 dBy
CF 6.64555 GHz 1001 pts 100.0 ms/ CF 6.489 GHz 1001 pts 100.0 ms/
— — - — p—
Measuring...  LORRCRCHED % Measuring...  BRRRERCLN %
Date: 11.DEC.2024 17:30:42 ate: 11.DE 4
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CHO5 Peak Power Measurement Plots

Mode 29: cidx-10_sts-1_packet length-80

Mode 30: cidx-10_sts-3 packet length-0

Spectrum by Spectrum by
Ref Level 102.65 depy  Offsel -14.3¢ 0B w RBW 40 MHz Ref Level 10265 depy  Offsel -14.3¢ 0B w RBW 40 MHz
jo Att 20 dé & SWT 15 @ VBW 40 MHz jo Att 20 dé & SWT 15 @ VBW 40 MHz
@ 1Pk Max @ 1Pk Max
100 dBp! M1[1] 89.95 dBpV 100 dB Mi1[1] 81.04 dBpV
424.000 ms| 512.000 ms
11
0o-day ¥ 50 deys
11
80 dBy U =
70 dey 70 deys
60 day 60 diy
50 dey 50 dBy
40 day 40 diy
30 dey 30 dBy
20 dey 20 dey
10 dBy 10 dBy!
CF 6.4895 GHz 1001 pts 100.0 ms/ CF 6.6455 GHz 1001 pts 100.0 ms/
— —_— — —_—
Measuring...  BURREEEN i Measuring...  BURREREER y
late: 11.DEC.2024 17:1

Mode 31: cidx-11_sts-0_packet length-80

Mode 32: cidx-11_sts-1_packet length-80

Spectrum T Spectrum nf
RefLevel 102.66 depy  Offset -14.34 dB @ RBW 40 MHz Ref Level 10266 depy  Offset -14.34 dB @ RBW 40 MHz
p» Att 20 dB & SWT 15 & VBW 40 MHz jo ALt 20 dB & SWT 15 & VBW 40 MHz
@ 1Pk Max @ 1Pk Max
100 dBu M1[1] 89.42 dBpY 100 dBy M1[1] 48.04 dBpv
81.000 ms| 26.000 ms,
M1 .
a0 dey 90 dey X
80 dBy B0 dBy
70 dey 70 dey
60 dBy 60 dBy
50 dey 50 dBy
40 dey 40 dBy
30 dy 30 dBy
20 dey 20 dey
10 dBy 10 dBy
CF 6.5964 GHz 1001 pts 100.0 ms/ CF 6.5964 GHz 1001 pts 100.0 ms/
— — S— - — p—
Measuring...  LORRCRCHED % Measuring...  BRRRERCLN %
ats: 11.DEC.2024 14:04:23 Date: 11.DEC.2024 17:08:23
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CHO5 Peak Power Measurement Plots

Mode 33: cidx-11_sts-3 packet length-0

Mode 34: cidx-12_sts-0_packet length-80

Spectrum ':31 Spectrum ':21
Ref Level 102.65 depy  Offsel -14.3¢ 0B w RBW 40 MHz Ref Level 10265 depy  Offsel -14.3¢ 0B w RBW 40 MHz
jo Att 20 dé & SWT 15 @ VBW 40 MHz jo Att 20 dé & SWT 15 @ VBW 40 MHz
@ 1Pk Max @ 1Pk Max
100 dBp! M1[1] 81.56 dBpV 100 dB Mi1[1] 89.49 dBpV
455.000 ms| +97.000 ms|
.
90 dey Q0B
M1
_ L 3
B0 ey B0 dEy
70 dey 70 deys
60 day 60 diy
50 dey 50 dBy
40 day 40 diy
30 dey 30 dBy
20 dey 20 dey
10 dBy 10 dBy!
CF 6.6455 GHz 1001 pts 100.0 ms/ CF 6.4835 GHz 1001 pts 100.0 ms/
— —_— — —_—
Measuring...  BURREEEN 4 Measuring...  BURREREER y
Jate: 11.DEC.2024 17:44:4 Date: 11.DEC.2024 16:59:38

Mode 35: cidx-12_sts-1_packet length-80

Mode 36: cidx-12_sts-3_packet length-0

(=)

Spectrum Spectrum n;l
RefLevel 102.66 depy  Offset -14.34 dB @ RBW 40 MHz Ref Level 10266 depy  Offset -14.34 dB @ RBW 40 MHz
p» Att 20 dB & SWT 15 & VBW 40 MHz jo ALt 20 dB & SWT 15 & VBW 40 MHz
@ 1Pk Max @ 1Pk Max
100 dBu M1[1] 88.15 dBpY 100 dBy M1[1] 41.04 dBpv
689.000 ms 255,000 ms
M1
LT s oo e Sos—— L 3 ————— T | || °° @&
M1
80 dBy 0BT z
70 dey 70 dey
60 dBy 60 dBy
50 dey 50 dBy
40 dey 40 dBy
30 dy 30 dBy
20 dey 20 dey
10 dBy 10 dBy
CF 6.6379 GHz 1001 pts 100.0 ms/ CF 6.6456 GHz 1001 pts 100.0 ms/
— — — | D — m—
Measuring...  EURRERLLD % Measuring...  LORRCRCED %
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CHO09 Peak Power Measurement Plots

Mode 37: cidx-9_sts-0_packet length-80

Mode 38: cidx-9_sts-1 packet length-80

Spectrum uévl Spectrum né:l
Ref Level 104.82 depy  Offset 12,18 dB w RBW 40 MHz Ref Level 10483 depy  Offset 12,17 dB = RBW 40 MHz
o Att 20 db & SWT 15 @ VBW 40 MHz lo att 20 db & SWT 15 @ VBW 40 MHz
[@ 1Pk Max [@1Pk Max
i Mi[1] 91.67 dBpY Mi[1] 90.51 dBpY
100 dByf 857.000 ms 100 dByf 330.000 ms
M1
SRS S S SRS RSN SUSUUSSSUS NUSSUUO USSR NN, AU S
&adBp @2 By X
B0 depy- 80 diy
70 dBy 70 dey
60 dey &0 dey
50 diy 50 dBy
40 dey 40 dey
30 diy 30 dBw
20 dey 20 deys
10 dey 10 dBy
CF 8.142901 GHz 1001 pts 100.0 ms/ CF 8.142B51 GHz 1001 pts 100.0 ms/
— —_— — —_—
Measuring...  BURREEEN 4 Measuring...  BURREREER y

Mode 39: cidx-9_sts-3_packet length-0

Mode 40: cidx-10_sts-0_packet length-80

Spectrum n%-l Spectrum n;l
Ref Level 104.81 depy  Offset -12.19 B @ RBW 40 MHZ Ref Level 104.89 depy  Offset -12.11 dB @ RBW 40 MHZ
o Att 20 dB @ SWT 15 @ VBW 40 MHz I Att 20 dB @ SWT 15 @ VBW 40 MHz
(@ 17k Max (@ 1Pk Max
N Mi[1] 82.76 dBpY| Mi[1] 92.81 dBpY|
100 déy 649,000 ms| 100 dByf : 156.000 ms
M1
¥
o0 dey 90 dBy
M1
L
80 dBpy- 80 diy
70 dey 70 dey
60 dap 60 dby!
50 dBy 50 dBut
40 dep 40 dBy
30 doy 30 dbyt
20 dBy 20 dey
10 day 10 dBy
CF 7.89965 GHz 1001 pts 100.0 ms/ CF 7.987699 GHz 1001 pts 100.0 ms/
— — — - — p—
Measuring...  BUNRRNLCR 4 Measuring...  MEAREEEEN y
ate: 9.DEC.2024 3 Date: 10.DEC.2024 12:41:30
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CHO09 Peak Power Measurement Plots

Mode 41: cidx-10_sts-1_packet length-80

Mode 42: cidx-10_sts-3_packet length-0

Spectrum ':31 Spectrum né:l
Ref Level 104.85 depy  Offset -12.11 dB w RBW 40 MHz Ref Level 10483 depy  Offset 12,17 dB = RBW 40 MHz
jo Att 20 dé & SWT 15 @ VBW 40 MHz jo Att 20 dé & SWT 15 @ VBW 40 MHz
@ 1Pk Max @ 1Pk Max
i Mi[1] 92.84 dBpY Mi[1] 82.66 dBpY
100 dByf 900.000 ms 100 dByf 702.000 ms|
e
(a0 dzn —r | <o e
ML
B0 dBpv- 80 dey
70 dey 70 dys
60 day 0 dey
50 dey S0 diy
40 dey 40 dey
30 dBy 30 diy
20 dey 20 deys
10 dey 10 dByt
CF 7.9878 GHz 1001 pts 100.0 ms/ CF 7.893101 GHz 1001 pts 100.0 ms/
— —_— — —_—
Measuring...  QUALLLLAD P Measuring...  ERRERROEN y
Jate: 10.DEC.2024 1:1

Mode 43: cidx-11_sts-0_packet length-80

Mode 44: cidx-11_sts-1_packet length-80

(®)

Spectrum Spectrum nél
RefLevel 104.93 depy  Offset -12.07 dB @ RBW 40 MHz Ref Level 10493 depy  Offset -12.07 dB @ RBW 40 MHz
o Att 20 dB @ SWT 15 @ VBW 40 MHz I Att 20 dB @ SWT 15 @ VBW 40 MHz
[@ 1Pk tax (@ 1Pk Max
. M1[1] 91.57 dBpY M1[1] 90.58 dBpv
100 dBy 445.000 ms 100 dBy 928.000 ms
Wi Wi
=G 3 s Aoty —
80 dBpy- 80 diy
70 dey 70 dBy
60 diy 60 dBy
50 dey 50 dBy
40 dep 40 dBy
30 diy 30 dBy
20 dey 20 dey
10 diy 10 dBuy
CF 7.880459 GHz 1001 pts 100.0 ms/ CF 7.888343 GHz 1001 pts 100.0 ms/
—— — — — p—
Measuring...  LORRCRCHED % Measuring...  BRRRERCLN %
ats: EC.2024 1 7 ate: ©.DEC.2024 19:38:48
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CHO09 Peak Power Measurement Plots

Mode 45: cidx-11_sts-3 packet length-0

Mode 46: cidx-12_sts-0_packet length-80

Spectrum uévl Spectrum né:l
Ref Level 105.01 depy  Offset -11.59 dB = RBW 40 MHz Ref Level 10493 depy  Offset -12.07 dB w RBW 40 MHz
o Att 20 db & SWT 15 @ VBW 40 MHz lo att 20 db & SWT 15 @ VBW 40 MHz
[@ 1Pk Max [@1Pk Max
Mi[1] 83.17 dBpV Mi[1] 92.73 dBpv
100 dBys 742.000 ms| 100 dBy 657.000 ms
)
¥
90 dey 90 dBy
i
SO ESOn Wpu— S - X RS WS
80 diy 80 diy
70 dBy 70 dBy
60 diy 60 dBy
50 dBy 50 dBy
40 diy 40 dey
30 dey 30 dBw
20 dap 20 dey
10 dey 10 dBy
CF 7.893651 GHz 1001 pts 100.0 ms/ CF 7.981101 GHz 1001 pts 100.0 ms/
— —_— — —_—
Measuring...  BURREEEN 4 Measuring...  LURECECEB y

Mode 47: cidx-12_sts-1_packet length-80

Mode 48: cidx-12_sts-3_packet length-0

Spectrum n%-l Spectrum @
Ref Level 105.02 deyy Offset -11,98 dB & RBW 40 MHz Ref Level 104.81 depyy Offset -12,19 d8 & RBW 40 MHz
o Att 20 dBé @ SWT 15 & VBW 40 MHz & ALt 20 dBé @ SWT 15 & VBW 40 MHz
|@ 1Pk Max @ 1Pk Max
‘ M1[1] 92.21 dBpvY M1[1] 892.43 dBpy
100 dB T 294,000 ms 100 dBy 17.000 ms|
— '.I'
o0 dey 90 dBy
| k3
B0 dey B0 dByf
70 dey 70 dBy
60 doy 80 deys
50 dby 50 dBu
40 doy 40 diy
30 day 30 dBy
20 dey 20 dBy
10 dey 10 dBy
CF 7.981 GHz 1001 pts 100.0 ms/ CF 7.893651 GHz 1001 pts 100.0 ms/
- p— — m— — p—
Measuring...  MEULALLAD 4 Measuring...  LENRAECHD i
ate DEC.Z0D24 ate: 9.DEC.Z024 4
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3.5

Radiated Emissions

3.5.1 Radiated Emissions Limit

Radiated Emissions below 960MHz and Emissions from Digital Circuitry Limit

Frequency Range (MHz)| Field Strength (uV/m) |Field Strength (dBuV/m)| Measure Distance (m)
0.009~0.490 2400/F(kHz) 48.5-13.8 300
0.490~1.705 24000/F(kHz) 33.8-23 30

1.705~30.0 30 29 30
30~88 100 40 3
88~216 150 435 3

216~960 200 46 3
Above 960 500 54 3

Note 1: Test distance for frequencies at or above 30 MHz, measurements may be performed at a distance
other than the limit distance provided they are not performed in the near field and the emissions to
be measured can be detected by the measurement equipment. When performing measurements at
a distance other than that specified, the results shall be extrapolated to the specified distance using
an extrapolation factor of 20 dB/decade (inverse of linear distance for field-strength measurements,
inverse of linear distance-squared for power-density measurements).

Test distance for frequencies at below 30 MHz, measurements may be performed at a distance
closer than the EUT limit distance; however, an attempt should be made to avoid making
measurements in the near field. When performing measurements below 30 MHz at a closer distance
than the limit distance, the results shall be extrapolated to the specified distance by either making
measurements at a minimum of two or more distances on at least one radial to determine the proper
extrapolation factor or by using the square of an inverse linear distance extrapolation factor (40
dB/decade). The test report shall specify the extrapolation method used to determine compliance of
the EUT.

Note 2:

Radiated Emissions above 960MHz Limit

Frequency Range (MHz) EIRP (dBm) EIRP (dBuV/m @3m)

960-1610 -75.3 19.93

1610-1990 -63.3 31.93

1990-3100 -61.3 33.93

3100-10600 -41.3 53.93

Above 10600 -61.3 33.93

Radiated Emissions in GPS Bands Limit

Frequency Range (MHz) EIRP (dBm) EIRP (dBuV/m @3m)

1164-1240 -85.3 9.90

1559-1610 -85.3 9.90

Note: E (dBuv/m) = EIRP (dBm) + 95.20, example, E(dBuV/m) = -85.3 + 95.20 = 9.90 dBuV/m.
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3.5.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.

3.5.3 Test Procedures

Test Method for Radiated Emissions above 960MHz

X Radiated Emissions above 960MHz

XI Refer as ANSI C63.10, clause 10.3.1 for radiated measurement procedure testing.

X Refer as ANSI C63.10, clause 10.3.2 for measurement distance is 3m. In some cases, it may be
necessary to measure the radiated UWB emissions at a closer distance to obtain enough signal
and margin to overcome the measurement system noise floor. Distance extrapolation factor = 20
log (test distance [X m]/specific distance [3 m]) (dB)

XI Refer as ANSI C63.10, clause 10.3.4 for rms detector procedure testing.

XI Refer as ANSI C63.10, clause 10.3.7 for evaluating AVG-PSD (RBW=1MHz).

X Refer as ANSI C63.10, clause 10.3.10 for evaluating AVG-PSD in GPS Band (RBW=1kHz).

X] For radiated measurement.

XI Refer as ANSI C63.10, clause 10.3.8 following eirp can be used radiated test configuration.

XI Refer as ANSI C63.10, clause 10.3.9 following eirp can be directly determined using the field
strength.

Test Method for Radiated Emissions below 960MHz and Emissions from Digital Circuitry

X Measurements may be performed at a distance other than the limit distance provided they are not
performed in the near field and the emissions to be measured can be detected by the measurement
equipment. When performing measurements at a distance other than that specified, the results shall be
extrapolated to the specified distance using an extrapolation factor of 20 dB/decade (inverse of linear
distance for field-strength measurements, inverse of linear distance-squared for power-density
measurements) for above 30MHz-960MHz; 40dB/decade for frequency below 30MHz.

X For the transmitter unwanted emissions shall be measured using following options below:

XI Refer as ANSI C63.10, clause 4.1.4 Detector functions and selection of bandwidth

[] Referas ANSI C63.10, clause 4.1.4.2.4 average value of pulsed emissions. Adjusted by a “duty
cycle correction factor”, derived from 20log (dwell time/100 ms). Average emission = peak
emission + 20 log (duty cycle).

XI Refer as ANSI C63.10, clause 4.1.4.2.2 measurement procedure peak limit.

X] For radiated measurement.

XI Refer as ANSI C63.10, clause 6.4 for radiated emissions below 30 MHz and test distance is 3m.

X Refer as ANSI C63.10, clause 6.5 for radiated emissions 30 MHz to 1 GHz and test distance is 3m.

X Refer as ANSI C63.10, clause 6.6 for radiated emissions above 1 GHz and test distance is 0.5m or
1m or 3m.

X]  If the noise floor can’t meet the limit, the test distance will be shorten and described in the report.

X Any unwanted emissions level shall not exceed the fundamental emission level.
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3.5.4 Test Setup

Report No. : FR4N2802H

Radiated Emissions below 30MHz

-l Jm

1
Metal Full Soldered Ground Plane

Spectrum Analyzer / Receiver

Radiated Emissions from 30MHz to 1GHz and Emissions from Digital Circuitry

R Antenna

e

3m
EUT

B0cm

1
Metal Full Soldered Ground Plane

Spectrum Analyzer / Receiver

Radiated Emissions from 3.20 GHz to 10.60 GHz

RX Antenna

Metal Full Soldered Ground Plane

o

Spectrum Analyzer / Receiver

Sporton International Inc. (Kunshan)
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Radiated Emissions from 0.96GHz to 1.164 GHz, 1.24GHz to 1.559 GHz and 10.60 GHz to 18GHz

RX Antenna

14m
Metal Full Soldered Ground Plane
o
Spectrum Analyzer / Receiver

Radiated Emissions 1.164 GHz to 1.24GHz, 1.559 GHz to 1.61GHz, 1.61 GHz to 3.2GHz
and above 18GHz

im —_—

1
Metal Full Soldered Ground Plane

== .

Spectrum Analyzer / Receiver

Note 1: Magnetic field tests shall be performed in the frequency range of 9 kHz to 30 MHz using a calibrated
loop antenna. Electric field tests shall be performed in the frequency range of 30 MHz to 1000 MHz using a
calibrated bi-log antenna and the frequency range of 1 GHz to 40 GHz using a calibrated horn antenna.
Note 2: If test distance other than 3m is used, the used test distance will be recorded in test result.

3.5.5 Radiated Emissions (Below 30MHz)

All amplitude of spurious emissions that are attenuated by more than 20 dB below the permissible value has
no need to be reported.

There is adequate comparison measurement of both open-field test site and alternative test site -semi-
Anechoic chamber according to 414788 DO1 Radiated Test Site vO1r01, and the result came out very similar.
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3.5.6 Radiated Emissions (Fundamental)

Test |ant | Frequeney | Emesionbevel | Emssionbin | Emisson it | MEG | pesur | (2 | stas
1 6 6578 52.85 -41.3 53.9 -1.08 Pass H Closed
2 6 6575 52.89 -41.3 53.9 -1.04 Pass H Closed
3 6 6580 52.65 -41.3 53.9 -1.28 Pass H Closed
4 6 6583 52.63 -41.3 53.9 -1.3 Pass H Closed
5 6 6581 52.74 -41.3 53.9 -1.19 Pass H Closed
6 6 6575 52.67 -41.3 53.9 -1.26 Pass H Closed
7 6 6578 52.51 -41.3 53.9 -1.42 Pass H Closed
8 6 6577 52.78 -41.3 53.9 -1.15 Pass H Closed
9 6 6580 52.51 -41.3 53.9 -1.42 Pass H Closed
10 6 6583 52.66 -41.3 53.9 -1.27 Pass H Closed
11 6 6583 52.82 -41.3 53.9 -1.11 Pass H Closed
12 6 6580 52.59 -41.3 53.9 -1.34 Pass H Closed
13 6 7909 52.65 -41.3 53.9 -1.28 Pass \ Closed
14 6 7962 53.57 -41.3 53.9 -0.36 Pass \ Closed
15 6 7959 52.79 -41.3 53.9 -1.14 Pass \Y Closed
16 6 7987 51.19 -41.3 53.9 -2.74 Pass \ Closed
17 6 7988 51.94 -41.3 53.9 -1.99 Pass \ Closed
18 6 7958 52.79 -41.3 53.9 -1.14 Pass \Y Closed
19 6 7962 52.79 -41.3 53.9 -1.14 Pass \ Closed
20 6 7963 53.23 -41.3 53.9 -0.7 Pass \Y Closed
21 6 7958 52.93 -41.3 53.9 -1 Pass \ Closed
22 6 7956 51.87 -41.3 53.9 -2.06 Pass \ Closed
23 6 7956 52.99 -41.3 53.9 -0.94 Pass \ Closed
24 6 7958 52.88 -41.3 53.9 -1.05 Pass \ Closed

Note: E (dBuv/m) Limit= EIRP (dBm) Lmit + 95.2 = -41.3 + 95.2 = 53.9 dBuVv/m.
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Test Ant Frequency Emission Level Emission Limit Emission Limit Margin Result Pol Status

mode (MHz) (dBuV/m) (dBm/MHz) (dBuV/m) (dB) (H/V)
25 8 6678 52.98 -41.3 53.9 -0.95 Pass H Open
26 8 6592 52.8 -41.3 53.9 -1.13 Pass H Open
27 8 6592 53.38 -41.3 53.9 -0.55 Pass H Open
28 8 6592 52.73 -41.3 53.9 -1.2 Pass H Open
29 8 6592 52.44 -41.3 53.9 -1.49 Pass H Open
30 8 6592 53.57 -41.3 53.9 -0.36 Pass H Open
31 8 6592 53.28 -41.3 53.9 -0.65 Pass H Open
32 8 6592 53.18 -41.3 53.9 -0.75 Pass H Open
33 8 6592 53.77 -41.3 53.9 -0.16 Pass H Open
34 8 6592 52.96 -41.3 53.9 -0.97 Pass H Open
35 8 6592 52.76 -41.3 53.9 -1.17 Pass H Open
36 8 6592 53.45 -41.3 53.9 -0.48 Pass H Open
37 8 7899 52.45 -41.3 53.9 -1.48 Pass H Open
38 8 7987 52.44 -41.3 53.9 -1.49 Pass H Open
39 8 7896 52.67 -41.3 53.9 -1.26 Pass H Open
40 8 8123 51.53 -41.3 53.9 -2.4 Pass H Open
41 8 8123 52.57 -41.3 53.9 -1.36 Pass H Open
42 8 7902 52.74 -41.3 53.9 -1.19 Pass H Open
43 8 7933 52.61 -41.3 53.9 -1.32 Pass H Open
44 8 7933 53.18 -41.3 53.9 -0.75 Pass H Open
45 8 7965 52.69 -41.3 53.9 -1.24 Pass H Open
46 8 7934 52.4 -41.3 53.9 -1.53 Pass H Open
47 8 7967 53.03 -41.3 53.9 -0.9 Pass H Open
48 8 7896 52.62 -41.3 53.9 -1.31 Pass H Open

Note: E (dBuv/m) Limit= EIRP (dBm) Lmit + 95.2 = -41.3 + 95.2 = 53.9 dBuV/m.
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<Ant.6>

CHO5 Radiated Emissions (Fundamental)

Operating Function Adapter Mode

Polarization H

Test Distance 3m

Mode 1: cidx-9_sts-0_packet length-80

Mode 2: cidx-9_sts-1 packet length-80

Level (dBuV/m)

13
43Level (dBuVim)
113.8
13.8
97.5
97.5
813
813
65.0
1 65.0
488 1
488
325
325
16.3
16.3
6140 6340. 6540. 6740. 6940. 7140
Frequency (MHz) 6140 6340, 6540. 6740. 6940. 7140
Frequency (MHz)
Limit Over Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Pol/Phase Limit Over Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Pol/Phase
Mz dBuV/m dBuv/m d8  dewv  de/m a5 & & n  deg
1 6578.2@ 52.85 ------ ---oo- 69.3@ 35.56 11.96 63.07 0.90 366 167 Average Herizontal MHz dBuv/m dBuv/m d8  dBuv  dB/m dB dB dB em de
1 6575.00 52.89 ------ ------ 69.36 35.55 11.86 63.08 .88 366 167 Average  Horizontal
13pLevel (@i} 130Level (aBuvim)
138 138
o751 975
813 813
65.0 65.0
1 1
48.8 48.8
325 325
16.3 16.3
6140 6340. 6540. 6740. 6940. 7140 6140 6340. 6540 6740. 6940 7140
Frequency (MHz) Frequency (MHz)
Limit Over Read Ant  Cable Preamp Aux  APas  TPos Limit  Over Read Ant  Cable Preamp Aux  APos  TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Pol/Phase Freq Level Line Limit Level Factor Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m  dB  dsuv  ds/m B 8 d8 cm  de . Mz dBuV/m dBuV/m dB ~ deuv  db/m B B a8 a deg
1 6580.00 52.65 ------ ----o- 69.e9 35.56 11.06 63.06 ©.66 366 167 Average  Herizontal 1 6583.68 52.63 oo ——-o- 69.03 35.57 11.67 63.04 0.88 366 167 Average  Horizental
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FCC Radio Test Report

Report No. : FR4N2802H

CHO5 Radiated Emissions (Fundamental)

Operating Function Adapter Mode

Polarization H

Test Distance 3m

Mode 5: cidx-10_sts-1 packet length-80

Mode 6: cidx-10_sts-3 packet length-0

Level (dBuV/m)

1 1goLevel (dBuVim)
138 1138
97.5| 97.5|
813 81.3
65.0 65.0
1 1
48.8 48.8
32,51 32.5]
16.3| 16.3)
6140 6340. 6540. 6740. 6940. 7140 6140 6340. 540 6740 6940 7140
Frequency (MHz) Frequency (MHz)
Limit Over Read Ant Cable Preamp  Aux APos TPos Limit Over Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Pol/Phase Freq Level Line Limit Level Factor Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBUV/m ds  dBuv  dB/m ds dB dB o de MHz dBuv/m dEuv/m de  dsuv  de/m de de de cm  deg ]
1 6581.00 52.74 ------ ------ 69.17 35.56 11.86 63.05 0.0 366 167 Average  Horizontal 1 6575.00 52.67 ------ ----- 69.14 35,55 11.66 €3.88 ©.80 366 167 Average  Horizontal
130L€vel (4Buv/m) 13oLevel (@Buvim)
138 138
97,5 97.5|
813 81.3]
65.0) 65.0
1 1
48.8 48.8
325 32.5]
16.3) 16.3]
6140 6340 540. 6740. 6940. 7140 6140 6340 6540 6740 6940 7140
Frequency (MHz) Frequency (MHz)
Limit Over Read Ant Cable Preamp Aux APos TPos Limit over Read Ant  Cable Preamp Aux  APos TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Pol/Phase Freq Level Line Limit Level Factor Loss Factor Facter Remark Pol/Phase
MHz dBuV/m dBUV/m  dB  dBuv  d/m  dB B B @ d Wz dBuV/m dBuv/m ds  deuv  dB/m  dB B a5 @ d
1 6578.880 52.51 ------ ------ 68.96 35.56 11.86 63.87 .08 366 167 Average Horizontal 1 6577.88 52.78 ------ ------ 69.24 35.55 11.86 63.87 0.80 366 167 Average Horizental
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FCC Radio Test Report

Report No. : FR4N2802H

CHO5 Radiated Emissions (Fundamental)

Operating Function

Polarization
Adapter Mode

H

Test Distance

3m

Mode 9: cidx-11_sts-3 packet length-0

Mode 10: cidx-12_sts-0_packet length-80

43gLevel (dBuvim)

13gLevel (dBuvim)
138 1138
97,5 97.5|
813 81.3]
65.0 65.0
1
48.8 48.8
32.5 32|
163 16.3]
6140 6340, 540. 6740. 6940. 7140 6140 6340 6540 6740 6940 7140
Frequency (MHz) Frequency (MHz)
Limit Over Read Ant Cable Preamp Aux APos TPos Limit Over Read Ant  Cable Preamp Aux  APos TPos

Freq Level Line Limit Level Factor Loss Factor Factor Remark Pol/Phase Freq Level Line Limit Level Factor Loss Factor Factor Remark Pol/Phase

MHz dBuV/m dBuV/m  d8  dsuy  ds/m  dB B 8 m dey Wz deuv/m deuv/m d  dsuv dE/m B & a8 o de
1 6580.08 52.51 ------ -=---- 68.95 35.56 11.06 63.06 ©.08 366 167 Average  Horizontal 1 6583.00 52.66 ------ ------ 69.06 35.57 11.e7 63.e4 ©.00 366 167 Average  Horizental

Mode 11: cidx-12_sts-1_packet length-80

Mode 12: cidx-12_sts-3 packet length-0

Level (dBuV/m)

3 43plevel (@Buvim)
138 11338
97.5 97.5
813 813
65.0 65.0
1 1
48.8 48.8
325 325
16.3 16.3
6140 6340. 540, 6740. 6940. 7140 6140 6340 6540, 6740 6940 7140
Frequency (MHz) Frequency (MHz)
Limit Over Read  Ant Cable Preamp  Aux APos  TPos Limit Over Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Pol/Phase Freq Level Line Limit Level Factor Loss Factor Factor Remark Pol/Phase
Mz dBuV/m dBUV/m ds  dBuv  dB/m ds ds ds o dey MHz dBUV/m dBuv/m dB  deuv  dB/m ds a6 ds e de
1 6583.00 52.82 ------ -----—- 69.22 35.57 11.87 63.04 ©.88 366 167 Average  Horizontal 1 6580.68 52.59 -—----- ------ 69.23 35.56 11.86 63.86 ©.80 366 167 Average  Horizental
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FCC Radio Test Report

Report No. : FR4N2802H

CHO09 Radiated Emissions (Fundamental)
Polarization Vv
Operating Function Adapter Mode
Test Distance 3m
Mode 13: cidx-9_sts-0_packet length-80 Mode 14: cidx-9_sts-1 packet length-80
43gLeve! (dBuVim) 13gevel ([dBuVim)
113.8] 113.8)
97.5] 97.5(
21.3] 81.3)
65.0 65.0
1 1
483 49-8/ \
32.5 32.5]
16.3 16.3
7500 7700. 900. 8100. 8300. 8500 7500 T700. '900. 8100 8300 8500
Frequency (MHz) Frequency (MHz)
Limit Over Read Ant Cable Preamp Aux APos. TPos Limit Over Read Ant  Cable Preamp Aux APos TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Pol/Phase Freq Level Line Limit Level Factor Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dB dBuv dB/m dB dB dB om deg MHz dBuV/m dBuv/m dB dBuv dB/m dB dB dB m deg
1 7989.08 52.65 ------ ------ 64.80 35.98 12.320 6@.35 2.28 100 273 Average Vertical 1 7962.8@ 53.57 ------ ------ 65.56 35.88 12.37 60.24 .00 1ee 273 Average Vertical
Mode 15: cidx-9_sts-3 packet length-0 Mode 16: cidx-10_sts-0_packet length-80
430Leve (dBuVim) 13oLevel (4BuVim)
113.8 13.8)
a7.5! 97.5]
81.3 81.3
65.0] 65.0/
1 1
48.8 48.8
32.5! 32.5]
16.3 16.3,
7500 7700. 7900. £8100. 8300. 8500 7500 T700. 900. 8100. 8300. 8500
Frequency (MHz) Frequency (MHz)
Limit Over Read  Ant Cable Preamp  Aux APos TPos Limit Over Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Pol/Phase Freq Level Line Limit Level Factor Loss Factor Factor Remark Pol/Phase
Mz dBuv/m dBuV/m d8  dBuv  dB/m dB dB dB em  deg HHz dBuV/m dBul/m dé  dBuv  dB/m dB dB de cm  deg
1 7959.80 52.79 ------ -----—- 64.79 35.88 12.37 6@.25 .00 100 273 Average Vertical 1 7987.8@ 51.19 ------ ------ 63.15 35.83 12.41 68.28 0.80 100 273 Average Vertical
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FCC Radio Test Report

Report No. : FR4N2802H

CHO09 Radiated Emissions (Fundamental)

Operating Function Adapter Mode

Polarization \%

Test Distance 3m

Mode 17: cidx-10_sts-1_packet length-80

Mode 18: cidx-10_sts-3 packet length-0

430LEvel (dBuvim)

7500 7700, 7900, 8100. 8300. 8500
Frequency (MHz)

Limit Over Read Ant Cable Preamp  Aux APos  TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Pol/Phase

MHz dBuV/m dBuV/m ds  dBwV  dB/m ds ds ds

1 7988.88 51.94 =---es -emeee 63.90 35.82 12.41 60.19 ©.88 188 273 Average  Vertical

130Level (dBuvim)

‘3'8/“‘ M\‘
32.5

7500 7700. 900. 8100. 8300, 8500
Frequency (MHz)

Limit Over Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Limit Level Factor Loss Factor Facter Remark Pol/Phase

MHz dBuV/m dBuV/m de  dBuv  dB/m dB dB de
1 7958.80 52.79 ------ --eoo- 64.79 35.88 12.37 60.25 0.00 100

273 Average  Vertical

Mode 19: cidx-11_sts-0_packet length-80

Mode 20: cidx-11_sts-1 packet length-80

430Level (dBuvim)

Level (dBuV/m)

13
113.8 113.8)
97.5 97.5
81.3 81.3
65.0 65.0)
1 1
48.8 48.8
32.5 325
16.3 16.3,
7500 7700. 00. 8100, 8300. 8500 7500 7700. 7900 8100 8300 8500
Frequency (MHz) Frequency (MHz)
Limit Over Read  Ant Cable Preamp  Aux APos  TPos Limit Over Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Pol/Phase Freq Level Line Limit Level Factor Loss Factor Factor Remark Pol/Phase
Mz dBuV/m dBuV/m ds  dBuv  dB/m ds ds ds om  deg MHz dBuV/m dBuv/m ds  deuv  dB/m ds a6 ds e de
1 7962.8@ 52.79 ------ --ooo- 64.78 35.88 12.37 60.24 @.00 100 273 Average  Vertical 1 7963.88 53.23 ------ ------ 65.23 35.87 12.37 6@.24 .80 100 273 Average vertical

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AU1

Page Number : 59 of 100
Issued Date : Jan. 10, 2025
Report Version 01

Report Template No.: BU5-FR15F Version 1.0



FCC Radio Test Report

Report No. : FR4N2802H

CHO09 Radiated Emissions (Fundamental)

Operating Function

Polarization
Adapter Mode

\Y

Test Distance

3m

Mode 21: cidx-11_sts-3 packet length-0

Mode 22: cidx-12_sts-0_packet length-80

Level (dBuVim)

gLevel (dBuVim)

13
1138
97,5
813
65.0,
1
48.8
325
16.3,
7500 7700, 7900, 8100. 8300. 8500
Frequency (MHz)
Limit Over Read Ant Cable Preamp Aux APos TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m  dB  dBuv  d/m  db B B @ d
1 7958.8@ 52.93 ------ ------ 64.93 35.88 12.37 68.25 .08 108 273 Average Vertical

1
138
97.5|
81.3]
65.0
1
48.8
325
16.3]
7500 7700 900 8100 8300 8500
Frequency (MHz)
Limit Over Read Ant  Cable Preamp Aux  APos TPos
Freq Level Line Limit Level Factor Loss Factor Facter Remark Pol/Phase
Wz dBuV/m dBuv/m ds  deuv  dB/m  dB B a5 @ d
1 7963.00 51.87 ------ ------ 63.87 35.87 12.37 60.24 .00 108 273 Average Vertical

Mode 23: cidx-12_sts-1 packet length-80

Mode 24: cidx-12_sts-3 packet length-0

Level (dBuVim)

3 13plevel (dBuvim)
1138 11338
97.5 97.5
813 813
65.0 65.0
1 1
48.8 48.8
325 325
16.3 16.3
7500 7700. 7900. 8100. 8300. 8500 7500 7700. 900 8100 8300 8500
Frequency (MHz) Frequency (MHz)
Limit Over Read  Ant Cable Preamp  Aux APos  TPos Limit Over Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Pol/Phase Freq Level Line Limit Level Factor Loss Factor Factor Remark Pol/Phase
Mz dBuV/m dBUV/m ds  dBuv  dB/m ds ds ds o dey MHz dBuV/m dBuv/m ds  deuv  dB/m ds a8 ds e de
1 7956.00 52.99 ------ ------ 65.00 35.80 12.36 60.26 ©.08 188 273 Average  Vertical 1 7958.6@ 52.88 -—----- ------ 64.58 35.88 12.37 60.25 .80 100 273 Average  Vertical
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—SEQRION LAG,

Report No. : FR4N2802H

<Ant.8>

CHO5 Radiated Emissions (Fundamental)

Operating Function Adapter Mode

Polarization

H

Test Distance

3m

Mode 25: cidx-9_sts-0_packet length-80 Mode 26: cidx-9_sts-1 packet length-80

Level (dBuVim)

3 1goLevel (dBuVim)
1138 138
97.5 97.5|
813 81.3]
65.0) 65.0
1 1
48.8 488
325 325
16.3) 163
6000 6200 6400, 6600, 6800. 7000 6000 6200. 6400, 6600. 6800, 7000
Frequency (MHz) Frequency (MHz)
Limit Over Read Ant Cable Preamp Aux APos TPos Limit Over Read Ant  Cable Preamp Aux  APos TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Pol/Phase Freq Level Line Limit Level Factor Loss Factor Factor Remark  Pol/Phase
Mz dBuv/m deuv/m  ds  dsuv  ds/m  dB ] ] a dey WMHz dBuV/m dBuv/m d  douv  dB/m  dB @B a5 d
1 6678.0@0 52.98 ------ ------ 67.24 35.6@ 11.17 61.03 .00 31e 128 Average Horizontal 1 6592.80 52.80 ------ ------ 67.14 35.58 11.87 60.99 .00 383 128 Average Horizontal

Mode 27: cidx-9_sts-3 packet length-0 Mode 28: cidx-10_sts-0_packet length-80

Level (dBuV/m)

3 43plevel (@Buvim)
138 11338
97.5 97.5
813 813
65.0 65.0
1 1
48.8 48.8
325 325
16.3 16.3
6000 6200. 6400. 6600. 6800. 7000 6000 6200 6400 6600 6800 7000
Frequency (MHz) Frequency (MHz)
Limit Over Read  Ant Cable Preamp  Aux APos  TPos Limit Over Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Pol/Phase Freq Level Line Limit Level Factor Loss Factor Factor Remark Pol/Phase
Mz dBuV/m dBUV/m ds  dBuv  dB/m ds ds ds o dey MHz dBUV/m dBuV/m dB  deuv  dB/m ds a6 ds e de
1 6592.00 53.38 ------ ------ 67.72 35.58 11.87 60.99 ©.88 363 128 Average  Horizontal 1 6592.68 52.73 ------ ------ 67.27 35.58 11.67 60.99 .80 303 128 Average  Horizental
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FCC Radio Test Report

Report No. : FR4N2802H

CHO5 Radiated Emissions (Fundamental)

Operating Function Adapter Mode

Polarization H

Test Distance 3m

Mode 29: cidx-10_sts-1_packet length-80

Mode 30: cidx-10_sts-3 packet length-0

Level (dBuV/m)

13
138
97,5
813
65.0
1
48.8
325
163
6000 6200. 6400, 6600. 6800. 7000
Frequency (MHz)
Limit Over Read Ant Cable Preamp Aux APos TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Pol/Phase
MHz dBuV/m d d8  dsuwV  ds/m  dB 8 8 o deg
1 6592.08 52.44 -=-=-- -=-een 66.78 35.58 11.07 60.99 ©.86 303 128 Average  Horizontal

43ptevel (dBuvim)
11338
97.5
813
65.0
1
48.8
325
16.3
6000 6200 6400 6600 6800 7000
Frequency (MHz)
Limit Over Read Ant  Cable Preamp Aux  APos TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dB dBuv de/m dB de ds om deg
1 6592.8@ 53.57 ------ ------ 67.91 35.58 11.07 60.99 .00 3e3 128 Average Horizontal

Mode 31: cidx-11_sts-0_packet length-80

Mode 32: cidx-11_sts-1 packet length-80

43gLevel (dBuvim)

113.8
975
81.3
65.0
1
48.8
32.5
16.3
6000 6200. 6400. 6600. 6800. 7000
Frequency (MHz)
Limit Over Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuV/m d8 ~ dBuv  de/m ds ds ds @ d
1 6592.00 53.28 ------ ------ 67.62 35.58 11.87 68.99 .88 363 128 Average  Horizontal

Level (dBuV/im)

13
11338
97.5
813
65.0
1
488
32.5
163
6000 6200. 6400. 6600. 6800. 7000
Frequency (MHz)
Limit Over Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m ds  deuv  dB/m ds dB ds e de
1 6592.€0 53.18 ------ ------ 67.52 35.58 11.e7 60.99 .00 303 128 Average  Horizental
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